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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 11.JAN 2020 18:15:00

Date: 11 JAN 2020 18:15:55

oo
v
Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Pawer Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.18591 MHz -64.74 dBm -51.74 dB 30.000 MHz 690.000 MHz 100.000 kHz 662. 12894 MHz -64.65 dBém -51.65 dB
725,000 MHz 1.000 GHz 100.000 kHz 943.26923 MHz -64,62 dBm -51,62 dB 725,000 MHz 1,000 GHz 100.000 kHz 936.95055 MHz -64,38 dBm -51,38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.38 dBm -32.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -46.30 dBm -33.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -49.97 dBm -36.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -49,78 dBm -36.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.76281 GHz -51.79 dBm -38.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.77481 GHz -51.76 dBm -38.76 d&
— _—
)i i )i i

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.60 de

Mode Auto Sweep

Date: 11.JAN.2020 18.16:49

Limit rwrk PARS
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
| A L s i
o
ld
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 670.04498 MHz -64.74 dBm -51.74 dB
725,000 MHz 1.000 GHz 100.000 kHz 968.54396 MHz -64,62 dBm -51,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.38 dBm -32.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -49.78 dBm -36.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79680 GHz -52.07 dBm -39.07 dB
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SPORTON LAB.
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Report No. : FGON1414B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 11 JAN 2020 18:17:43

Date: 11 JAN 2020 18:18:38

oo
v
Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 658.50075 MHz -64.92 dBm -51.92 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.46927 MHz -64.57 dBém -51,57 dB
725,000 MHz 1.000 GHz 100.000 kHz 9£8.65385 MHz -64,61 dBm -51.61 dB 725,000 MHz 1,000 GHz 100.000 kHz 841.34615 MHz -64.20 dBm -51,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.54 dBm -32.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.90 dBm -31,90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -50.00 dBm -37.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -49.,86 dBm -36.86 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.78330 GHz -51.88 dBm -38.88 db 7.000 GHz 9,000 GHz 1.000 MHz 8.79280 GHz -51.99 dBm -38.99 di&
-_— _—
)i i )i i

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm Offset 4.60 dg

SGL Count 100/100

Mode Auto Sweep

Date: 11.JAN.2020 18.19:32

Limit rwrk PARS
Ine SPURIOUS LINE ABS PABS
-10 difE—
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-20 dBm
-30 dBm
‘ " e S S, e P
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -64.52 dBm -51.52 dB
725,000 MHz 1.000 GHz 100.000 kHz 905.63187 MHz -64,57 dBm -51,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -46.09 dBm -33.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -49.91 dBm -36.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80330 GHz -51.82 dBm -38.82 dB
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SPORTON LAB.
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LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 519.64018 MHz -64.92 dBm -51.92 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -64.09 dBém -51.09 d&
725,000 MHz 1.000 GHz 100.000 kHz 930.63187 MHz -64,43 dBm -51,43 dB 725,000 MHz 1,000 GHz 100.000 kHz 874.58791 MHz -64.50 dBm -51,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -46.57 dBm -33.57 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -45.82 dBm -32.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -49.43 dBm -36.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96475 GHz -49.,86 dBm -36.86 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.81380 GHz -51.89 dBm -38.82 db 7.000 GHz 9,000 GHz 1.000 MHz 8.81180 GHz -51.36 dBm -38.86 di
_— _—
)i i )i i

Date: 11.JAN 2020 18:31:27

Date: 11 JAN 2020 18:32:21

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.60 de

Mode Auto Sweep

Date: 11.JAN.2020 18:33.15

Limit rwrk PARS
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
| J - i ]
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -64.93 dBm -51.93 dB
725,000 MHz 1.000 GHz 100.000 kHz 961.67582 MHz -64,46 dBm -51.,46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.44 dBm -32.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -49.63 dBm -36.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.84154 GHz -51.99 dBm -38.99 dB
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LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

oOffset 4.60 d8

Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 4.60 dB

Mode Auto Sweep

Dater 11 JAN 2020 18:34:10

Date: 11 JAN 2020 18:35:04

(@1 Avgpwr
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 656.19190 MHz -64.84 dBm -51.84 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.43 dBm -51.43 dB
725,000 MHz 1.000 GHz 100.000 kHz 887.22527 MHz -64,51 dBm -51,51 dB 725,000 MHz 1,000 GHz 100.000 kHz 817.99451 MHz -64 46 dBm -51.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.68 dBm -31.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.87 dBm -31.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -49.66 dBm -36.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -49.91 dBm -36.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.77681 GHz -52.00 dBm -39.00 db 7.000 GHz 9,000 GHz 1.000 MHz 8.75731 GHz -51.91 dBm -38.01 dB
_— _—
)i i )i i

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.60 de

Mode Auto Sweep

Date: 11.JAN.2020 18.35:59

Limit rwrk PARS
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. I
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~20 dBm
-30 dBm
| e it
e
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.86 dBm -51.86 dB
725,000 MHz 1.000 GHz 100.000 kHz 972.39011 MHz -64,31 dBm -51,31 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.75 dBm -32.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -49.69 dBm -36.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.76731 GHz -51.95 dBm -38.95 dB
il
L L J L

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : XMR202002EG18NA

Page Number

1 A157 of A591

Report Issued Date : Apr. 01, 2020

Report Version

. Rev. 01




saronas. FCC RF Test Report

Report No. : FGON1414B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0034
30 Normal Voltage 0.0070
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0102
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0076
-30 Normal Voltage 0.0068
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0106

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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s=amranas. FCC RF Test Report Report No. : FGON1414B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz

Mod. QPSK 16QAM Limit: 13dB

RB Size 1RB Full RB 1RB Full RB Result

Lowest CH - - -
Middle CH 3.33 4.58 4.93 5.77 PASS
Highest CH - - - -

Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH
Middle CH 5.94 6.32 PASS
Highest CH

Sporton International (Kunshan) Inc. Page Number : A159 of A591
TEL : +86-512-57900158 Report Issued Date : Apr. 01, 2020
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LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Date: 11.JAN 2020 15:49:32

Date: 11.JAN 2020 15:49:58
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LTE Band 13/ 10MHz / 16QAM
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Middle Channel / Full RB
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Middle Channel / Full RB
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s=amranas. FCC RF Test Report Report No. : FGON1414B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz 10MHz 5MHz | 10MHz
Mod. QPSK |16QAM| QPSK |16QAM [64QAM [64QAM
Lowest CH 4.835 | 4.885 4.865
Middle CH 4995 | 4905 | 9.71 9.75 | 4.885 | 9.83
Highest CH 4.835 | 4.865 4.825
Sporton International (Kunshan) Inc. Page Number : A161 of A591
TEL : +86-512-57900158 Report Issued Date : Apr. 01, 2020
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 11.JAN 2020 15:16:40
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 781.208 MHz 15.19 dam nd8 down 4.835 MHz ML 779,86 MHz 14.53 dam nd8 down 4,885 MHZ
T 1 777.072 MHz -11,05 dam nd8 26.00 dB TL L 777.072 MHz -11.48 dbm nd8 26.00 dB
T2 1 781.908 MHz -10.70 d8m Q factor 161.6 T2 1 7B1.958 MHz -10.98 dém Q factor 159.6
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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T 1 778.512 MHz -10.01 dbm nd8 26.00 dB TL L 779.572 MHz -11.31 dam nd8 26,00 d8
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783.518 MHz 17.18 dam nd8 down 9.71 MHz ML 7B2.219 MHz 16.08 dam nd8 down 9.75 WHz
T1 1 777.145 MHz -8.51 dBm nd8 26.00 dB T1 L 777.085 MHz -9.71 dBm nd8 26,00 d8
T2 1 786.855 MHz -9.21 dBm Q factor B0.7 T2 1 7B6.B35 MHz -9.89 dBm Q factor 80.3
! J I J L
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

L JL J

Date: 11.JAN 2020 15:50:39

Spectrum i
Ref Level 24.60 cbm  Offsat 460 db = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100
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o dm Q factor 159.9)
] |
| \o
10 dem L =
/ i
o0 dém. v “
/
-30 dem - A L T
e ¥ e
40 M-
v
50 dem
60 dBm
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CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 777.802 MHz 13.26 dam nd8 down 4.865 MHz
T1 1 777.092 MHz -12.86 dm nd8 26.00 dB
T2 1 781.958 MHz -13.03 dam qQ factor 159.9
~r

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum i Spectrum =
Ref Level 24.60 cbm  Offsat 460 db = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,60 ob e RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
204 M1[1] 13.80 dBm) 204 M1[1] 14.79 dBm)
782.46000 MHz 0y 785.4570 MHz,
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782.45 MHz 13.80 dam nd8 down 4.885 MHz ML L 7BE.457 MHZ 14,79 dam nd8 down 9,83 WHZ
T1 1 779.582 MHz -12.19 dbm nd8 26.00 dB T1 L 777.085 MHz -11.48 dam nd8 26,00 d8
T2 1 784.458 MHz -12.31 dam qQ factor 160.2 T2 1 786.915 MHZ -11.53 dam qQ factor 79.9
~r
~ I 4 - JL 4 -
Date: 11.JAN.2020 15:50:49

Cate: 11.44M.2020 16:00.32

Highest Channel / 5MHz / 64QAM

Date: 11.J4N.2020 15:50:59

Spectrum [
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz
o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT
SGL Count 100/100
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Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 784.6 MHz 13.57 dém ndB down 4.625 MHz
T1 1 782.092 MHz -12.23 dém ndé 26.00 dB
T2 1 786.918 MHz -12.05 dém  factor 162.5
< —
[ )i ] T wa
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saronas. FCC RF Test Report

Report No. : FGON1414B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz 10MHz 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM 64QAM 64QAM
Lowest CH 4.50 4.49 4.49
Middle CH 4.49 451 9.03 9.03 451 9.01
Highest CH 4.47 4.47 4.49
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 11.JAN 2020 15:17:10

Spectrum Spectrum
Ref Level 24.60 cbm  Offsat 460 db = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,60 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.579 MHz 15.49 dam ML 7B1.0SE MHz 15.22 dam
T 1 777.26224 MHz 10.49 dBm Oce Bw 4,495504496 MHz TL L 777.27223 MHz 9.19 dBm Oce Bw 4.485514486 MHz
T2 1 781.75774 MHz 10.89 dam T2 1 78175774 MHZ 9.42 dam
L U wa

L U

DCate: 11.44M.2020 1517.00

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum Spectrum o
Ref Level 24.60 cbm  Offsat 460 db = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,60 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7BL.91 MHz 16.23 dam ML 7B2.589 MHz 14.52 dam
T 1 779.76224 MHz 9.69 dBm Oce Bw 4,485514456 MHz TL L 779.75225 MHz 9.66 dBm Oce Bw 4.505494505 MHz
T2 1 784.24775 MHz 10.58 dam T2 1 78425774 MHZ 9.32 dom
L U wa

Date: 11.JAN 2020 15:25:04

L U

DCate: 11.JAN.2020 152514

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 11.J4N.2020 15:27:33

Spectrum b Spectrum o
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.281 MHz 15.20 dBm ML 764,63 MHz 15.00 dBm
T1 1 782.27223 MHz 9.42 dBm oce Bw 4. 465534466 MH2 T1 1 782.27223 MHzZ 9.50 dBm oce Bw 4. 465534466 MHZ
T2 1 785.73776 MHz 10.03 dBm T2 1 785.73776 MHZ 8.34 dBm
L )i J GHINNANND e L )il J GRINNANED wa

Cate: 11.JAN.2020 15.28.47

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

Page Number 1 A166 of A591
Report Issued Date : Apr. 01, 2020
Report Version : Rev. 01



SPORTON LAB.
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Report No. : FGON1414B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 11.JAN 2020 15:39:25

Spectrum i Spectrum =
Ref Level 24.60 cbm  Offsat 460 0B = RBW 300 khz RefLavel 24.60 dbm  OFfset 4,60 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783,558 MHz 16.71 dam ML 7BE.307 MHz 17.41 dam
T1 1 777.5045 MHz 11.19 dBm Oce Bw 9.030965031 MHz T1 L 777.5245 MHz 9.25 dBm Oce Bw 9.030969031 MHz
T2 1 786.53585 MHz 11.59 dam T2 1 786.5554 MHz 11.11 dam
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz
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SGL Count 100/100
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T2 1 781.74775 MHz 9.33 dam

Function | Function Result

4.485514486 MHz
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Date: 11.JAN 2020 15:50:08

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum i Spectrum =
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o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.11 MHz 13.58 dam ML L 7B4.338 MHZ 16.37 dam
T1 1 779.75225 MHz 8.33 dBm Oce Bw 4.505494505 MHz T1 L 777.5245 MHz 9.71 dBm Oce Bw 9.010969011 MHz
T2 1 784.25774 MHz 9.45 dam T2 1 786.5355 MHz 10.01 dam
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Date: 11.JAN.2020 15:50:19

Cate: 11.JAM.2020 16:00.22

Highest Channel / 5MHz / 64QAM
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Spectrum x| spectrum
Ref Level 24.60 dBm  Offset 4.60 db Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
20 dbipuil Gheck PARS 20 bl dheck PARS
Line SPURIOUS_|INE ABS H PABS Line _§PURIOUS_LINE_ABS. PASS
10 dBm 10 dBm H
od H 0.dem !
-10 d8m iHI -10 dem — ; l
-20 dBm -20 dem
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Start 768.0 MHz 7007 pts Stop 806.0 MHz | ||[Start 763.0 MHz 7007 pts Stop B06.0 MHZ
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77486214 MHz -74.52 dém -39.52 de 763.000 MHz 775.000 MHz 6.250 kHz 76590702 MHz -76.78 dBm -41.78 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88157 MHz -58.48 dBm -45.48 dB 75.000 MHz 775.900 MHz 100.000 kHz 775.85908 MHz 63.71 dBm -50.71 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99725 MHz -61.90 dBm -48.90 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.95935 MHz -67.25 dBm -54.25 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.36064 MHz 21.05 dBm -8.95 dB 276.000 MHz 788.000 MHz 100,000 kHz 786.68731 MHz 20.92 dBm Zg.08 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.09915 MHz -58.98 d&m -45.98 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00884 MHz -59.53 dBm -46.53 dB
788.100 MHz | 793,000 MHz 100,000 kHz 768,13671 MHz -56.50 dbm -43.50 dB 788,100 MHz 793,000 MHz 100,000 kHz 791,00035 MHz -50.74 dBm -37.74 dB
793.000 MHz 506,000 MHz 6.250 kHz 793,40009 MHz -76.36 dém -41.36 dB 293.000 MHz 806.000 MHz 6.250 kHz 703.17532 MHz 64.88 dBm 20.88 dB
—
T
)i i (| )
Date: 11.JAN.2020 15:22:03 Date: 11.JAN 2020 15:33.40
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum o= ||| Spectrum
Ref Level 24.60 dBm  Offset .60 dB Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -59.97 dém -24.97 dB 763.000 MHz 775.000 MAz 5.250 kHz 774.56244 Az -76.66 dBm -21.66 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -38.52 dém -25.52 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,89505 MHz -58.26 dBm -45.26 db
775.900 MHz 776.000 MHz 30.000 kHz 775.98097 MHz -42.12 dBm -29.12 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.95985 MHz 61.20 dBm 28.20 db
776.000 MHz 788,000 MHz 100.000 kHz 781.37662 MHz 6.58 dBm -23.42 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,74525 MHz 6.67 dBm -23.33 d8
788.000 MHz 788,100 MHz 30.000 kHz 786.05430 MHz -52.70 d&m -39.70 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00684 MHz -39.09 dBm -26.09 dB
788.100 MHz | 793,000 MHz 100,000 kHz 768,18566 MHz -48.69 dbm -35.69 dB 788,100 MHz 793,000 MHz 100,000 kHz 788,21503 MHz -34.65 dBm -21.65 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.56494 MHz -64.84 dém =29.84.d8 793.000 MHz 806.000 MHz 6.250 kHz 794.24026 MHz -60.11 dBm -25.11 dB
—
T
i i (| )
Date: 11.JAN2020 15:20:25 Date: 11.JAN.2020 15.:32.03
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum x| spectrum
Ref Level 24.60 dbm  Offset 4.60 dB Mode Auto Sweep RefLevel 24.60 d2m  Offset 4.60 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
20 dbliil Gheck PaES 20 chffpit qhack : PARS
Line _3PURIOUS_| INE_ABS “ PABS Line _§PURIOUS_|LINE_ABS PAS n
10 dBm H 10 dBm H
od 0 dem
I I
-10 dém i ‘I -10 dBm —1 J l
-20 dBm: TT -20 dem
e e [ 1 o an 4 J’ \
SPURIOUS_LINE_ABS_ J' K [‘ | SPURIDUS_LINE 885 H I ll
-40 derm f \‘ Jl -40 dem JLA\ l" \
-50 dem -50 dBm
N ANV,
-0 dBm ( \"’J L A -60 dBm ' \'J
LT Loy I~
70 dem 1 -70 dem r
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MRz | 775,000 MHz 5,250 knz 774,87003 MRz ~74.07 dem -39.07 66 763.000 MRz 775.000 MHz 5.250 Kz 77423576 Mhz ~76.84 dbm -21.84 08
775.000 MHz 775,900 MHz 100,000 kHz 775,89326 MHz -58.68 dBm -45.68 dB 775.000 MHz 775,500 MH2 100,000 kHz 77589416 MHz —54.09 cBm 5103 dB
775,900 MHz 176,000 bz 20.000 kHz 775,99366 MH2 -61.08 dBm -48.08 dB 775.900 MHz 776,000 MHz 30.000 kHz 775,99935 MHz -68.41 dBrm -55.41 dB
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30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz ~64.06 dBm -51.06 dB 30,000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz ~64.15 dBm -51.15 dB
806.000 MHz 1.000 GHz 100.000 kHz 862.86207 MHz -64.25 dBm -51.25 dB 806.000 MHz 1,000 GHz 100.000 kHz 967.27886 MHz -64.31 dBm -51.31 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -44.64 dBm -31.64 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -44,71 dBm -31.71 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98335 GHz -36.78 db 3.000 GHz 8,000 GHz 1.000 MHz 6.99235 GHz -36.87 d&

-49.87 dBm
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LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit (thrnk
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-50 dBm T — -50 dBm !
| . L | — i nd
'J’— -60 dBm 'J
70 de 70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 737.54098 MHz ~63.64 dbm ~50.64 dB 30,000 MHz 763.000 MHz 100.000 kHz 737.54008 MHz 64,58 dBm -51.58 dB
806.000 MHz 1.000 GHz 100.000 kHz 503.38781 MHz -64.13 dBm -51.13 dB 806.000 MHz 1,000 GHz 100.000 kHz 897.47376 MHz -64.19 dBm -51.15 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -44.24 dBm -31.24 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -45,32 dBm -32.32 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98335 GHz -50.03 dBm -37.02 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.97235 GHz -40,87 dBm -36.87 d&
—_— —

( I J
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LTE Band

13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum Spec
Ref Level 0.00 dem  Offset 4.60 dg Mode Auto Sweep Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz 64,28 dBm -51.28 dB 30,000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz ~64.49 dBm -51.48 dB
806.000 MHz 1.000 GHz 100.000 kHz 864.12244 MHz -64.07 dBm -51.07 dB 806.000 MHz 1,000 GHz 100.000 kHz 833.67966 MHz -64.05 dBm -51.05 db
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -45.49 dBm -32.49 dB 1,000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -45.56 dBm -32.66 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98485 GHz -49.97 dBm -36.97 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98735 GHz -48.58 dBm -36.68 db
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LTE Band 13 / 5SMHz

Lowest Channel / 64QAM Middle Channel / 64QAM
Spectrum u%;.( 5| im ué]
Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz ~64.56 dBm ~51.56 dB 30,000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz ~64.75 dBm -51.75 dB
806.000 MHz 1.000 GHz 100.000 kHz 871.39380 MHz -64.10 dBm -51.10 dB 806.000 MHz 1,000 GHz 100.000 kHz 829.80160 MHz -64,00 dBm -51.00 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -47.07 dBm -34.07 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -47.20 dBm -34.20 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99735 GHz 1 dBm -36.61 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98585 GHz 9 dBm -36.79 d&
{ 1 J L] ( )| J L]
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Highest Channel / 64QAM
Spectrum u?
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E6.95577 MHz 64,76 dBm ~51.76 dB
806.000 MHz 1.000 GHz 100.000 kHz 8684.38531 MHz -64.15 dBm -51.15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -46.80 dBm -33.80 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.97385 GHz -49.80 dBm -36.80 dB
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LTE Band 13/ 10MHz

Middle Channel / 64QAM

Spectrum -

Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 692.11769 MHz -64,92 dBm -51,92 dB
B806.000 MHz 1.000 GHz 100.000 kHz B894.95302 MHz -64.22 dBm -51.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -47.93 dBm -34.93 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.94336 GHz -50.07 dBm -37.07 db
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0034
40 Normal Voltage 0.0044
30 Normal Voltage 0.0057
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0063

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0058
-30 Normal Voltage 0.0066
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0046

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 4.46 5.22 5.88
Middle CH 3.54 4.70 5.07 6.09 PASS
Highest CH 3.57 4.78 5.39 6.20
Mode LTE Band 25/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.78 6.35
Middle CH 6.26 6.58 PASS
Highest CH 6.58 6.70
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LTE Band 25/ 20MHz / QPSK

Lowest Channel / 1RB

e e
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